
Product Name

Marble Cutter

Product Code

MPMC1250/110

Art ic lsc Code

111-0801

D a t e

V e r s i o n

2 1 - 0 0 6 1

2021-08-13

59



MPMC1250/110  SPARE PART LIST

PART NO. ARTICLE  CODE DESCRIPTION SPECIFICATION WEARING PART QTY REQUIRED

1 111-0801-001 outer hex bolt M6x18-LH M6x18-LH √ 1

2 111-0801-002 outer flange × 1

3 111-0801-003 inner flange × 1

4 111-0801-004 inner hex screw M5x18 M5x18 × 2

5 111-0801-005 spring washer ￠5 Ø5 × 5

6 111-0801-006 oil sealing × 1

7 111-0801-007 front cover × 1

8 111-0801-008 spindle × 1

9 111-0801-009 6201 bearing 6201 × 1

10 111-0801-010 internal retaining ring Ø32 × 1

11 111-0801-011 external retaining ring Ø12 × 1

12 111-0801-012 gear washer Ø18*Ø12*4.5 × 1

13 111-0801-013 big gear √ 1

14 111-0801-014 woodruffe key 4# √ 1

15 111-0801-015 606 bearing 606 × 1

16 111-0801-016 gearcase × 1

17 111-0801-017 pinion √ 1

18 111-0801-018 woodruffe key 2.5# √ 1

19 111-0801-019 629 bearing 629 × 1

20 111-0801-020 O ring × 1

21 111-0801-021 stainless steel washer Ø9 × 1

22 111-0801-022 armature √ 1

23 111-0801-023 baffle × 1

24 111-0801-024 screw ST5x65 ST5x65A × 2

25 111-0801-025 shoe × 1

26 111-0801-026 screw  ￠6x40 Ø6x40 × 1

27 111-0801-027 lock nut M5 M5 × 1

28 111-0801-028 screw M4x10 M4x10 × 14

29 111-0801-029 steel sleeve Ø6.5xØ10x15 × 1

30 111-0801-030 butterfly screw M6x25 M6x25 × 1

31 111-0801-031 wiring connector 6.2 × 2

32 111-0801-032 stator × 1

33 111-0801-033 stainless steel washer Ø8 × 1

34 111-0801-034 608 bearing 608 × 1

35 111-0801-035 bearing sleeve 608Z × 1

36 111-0801-036 switch cap × 1

37 111-0801-037 handle cover × 1

38 111-0801-038 cord sleeve × 1

39 111-0801-039 switch sleeve × 1

40 111-0801-040 screw ST4.2x14 ST4.2x14 × 2

41 111-0801-041 switch 6A × 1

42 111-0801-042 cord clamp × 1

43 111-0801-043 wiring cap × 1

44 111-0801-044 motor housing × 1

45 111-0801-045 brush cap × 2

46 111-0801-046 carbon brush √ 2

47 111-0801-047 brush holder × 2

48 111-0801-048 screw ST4.2x16 ST4.2x16BT × 6

49 111-0801-049 rear cover × 1

50 111-0801-050 screw M5x35 M5x35 × 3



MPMC1250/110  SPARE PART LIST

PART NO. ARTICLE  CODE DESCRIPTION SPECIFICATION WEARING PART QTY REQUIRED

51 111-0801-051 screw ST4.2x12 ST4x12 × 2

52 111-0801-052 power cord 2x0.75mm2 × 1

53 111-0801-053 T type socket wrench × 1

54 111-0801-054 square hoel wrench × 1

55 111-0801-055 water connector × 1

56 111-0801-056 water pipe √ 1

57 111-0801-057 faucet √ 1

58 111-0801-058 outer hex bolt M6x8 M6x8 × 1

59 111-0801-059 flate washer 6 × 1

60 111-0801-060 saw blade √ 1

61 111-0801-061 Brand and rating label × 1

62 111-0801-062 User Manual × 1

63 111-0801-063 Color Box × 1

64 111-0801-064 Carton Box × 1

65 PM-01 Power Cord Tie 2*18.2cm X 1

66 PM-02 Maxpro parcel Tape
5cmwide,80m/roll, 

printing maxpro logo
X 1

67 PM-03 Joint Sticker Φ2.2cm X 1

68 PM-04 Sealed Bag 16*24 X 1

69 PM-06 Sealed Bag 30*40 X 1




